City of Grandview
DRAFT Comprehensive Plan
Update

May 2016



TABLE OF CONTENTS

Chapter 1 - Physical Character EIEMENt...........ccviiiiiiiiiiiiieee e .
[. INTRODUCTION ...iiiiiiiiite e ee et e e e e e e e s st e e e s et e e e e e e e e e nnbb b ennnssbeeeeeeeeaeseaannnnes 11
PUIPOSE. ...t e et errn e e e e e e n e nrre e e e eennne 1-1
Growth Management ACt REQUIFEMENTS............ooiiiiiiiii e ee e eeeees 1-1
Applicable Yakima Countywide Planning POlCY...........c.cooiiiiiiimmmriiiieeeeeeee e 1-1
Relationship to Other Elements or Land USES............cuvueiiiiiiieieiei e eeeeeeeee e et 1-2
Critical Areas and Best Available SCIENCE.............ooiiiiii e 1-2
[I. EXISTING CONDITIONS . ... .ttt rmme ettt e e e e e e e e mnne s st e e e e e e e e e e snmnesannnnsnees 1-2
[...]
one 544,000 gallon elevated steel reservoir, with a combined capacity of 3,561,000 gallons.

1 Fire Flow In Grandview, the greatest fire flow requirements are within industrial areas, with
isolated large demandslacations such as the Kenyon Zero Storage Facility. The Grandview
Fire Department has requested that all locations without a specified minimum fire flow range
have a minimum fire flow capacitf 1,500 GPM.

DRAFT Capital Facilities Element May 2016 Page3-11
Grandview Comprehensive Plan Update



Current Domestic Water Demand

Table3-4 summarizes water use per service, by type of sefVieeaverage drawdown for 202813
was566 million gallons per year (MGY

Table 3-4. City of Grandview, Water Use per Service, 200Million Gallons Per Year

2008 2011
User Category 2008 | 2009 2010 2011 2012 | 2013 2013 2013
Avg. Avg.
Singlefamily 188.03| 188.69| 181.78 | 178.79| 177.63| 173.78| 181.45| 176.73

Outside Residential| 8.56 7.65 6.77 7.03 7.01 7.28 7.38 7.10

Multifamily 37.66 | 39.38 35.27 | 34.17 | 3582 | 3592 | 36.37 | 35.30
Mobile Home 29.13 | 3270 | 31.20 | 26.94 | 28.00 | 26.39 | 29.06 | 27.12
Commercial 3462 | 3585 | 3343 | 4151 | 3153 | 3258 | 3492 | 35.20
Industrial 268.94| 264.90| 243.66 | 212.23| 235.59 | 280.87| 251.03 | 242.90
Government 2443 | 23.37 | 21.53 | 23.00 | 27.61 | 25.46 | 24.29 | 25.46
Standpipe 6.73 0.00 0.00 0.00 0.00 0.00 1.12 0.00

TOTAL 598.10| 592.55| 553.62 | 523.96 | 543.19| 582.27| 565.62 | 549.81

Source: Huibregtse, Louman Associates, Inc., City of Grandwiater Plan, 2015.

Projected Domestic Wer Demand

Table3-5s ummari zes Grandviewds water system needs and

projected populations reportedTiable3-5 resulted from analysis completed when developiegthCi t y 6 s
Water Plan. This work occurred prior to the recent completion of Cewiigly population allocations by
Yakima County as part of the current GMA Periodic Update cycle. In the absence of updated population
projections, the Grandview Water Plan pobgsl future population growth at a rate of 1.5% per year. The
2035 population projection adopted by Yakima County for City of Grandview is 13,137. While the 2035
projection of 15,270 reported in the Grandview Water Plan is higher than the Yakima Cojatttiqrp

it is considered to be within a range that is consistent with the Yakima County projection. When the
Grandview Water System Plan is updhite six years, it will use the currently adopted Yakima County
population projections for determine ise The Land Use Element future land use needs analysis is based
on the Yakima County population projection for 2035.

Table 3-5. City of Grandview Water System Needsand Capacitythrough 2035

2015 2035
Populaton 11,338 15,270
Equivalent Residential Units (ERUs) 6,742 9,080
Water Right{GPM) 6,955 6,955
DRAFT Capital Facilities Element May 2016 Page3-12

Grandview Comprehensive Plan Update



2015 2035
Avg. Day DemandNIGD) 1.54 2.28
Peak Hour Demand (GPM) 4,600 6,816
Operational Storage 251,000 gal 251,000 gal
Standby Storage 1,348,000 gal 1,816,000 ga
Fire Suppression Storage 1,440,000 gal 1,440,000 gal
Equalizing Storage 41,000 gal 373,000 gal
Total Storage Capacity 3,561,000 gal 3,561,000 gal
Total Storage Required 1,732,000 gal 2,440,000 gal

1. ERU = the amount consumed by a typicaHfimfie singlefamily residence.

Table3-6s u mmar i

Z€es

the improvement locations.

Table 3-6. Six-Year Water System Capital Improvement Program

Gyearnvdter systemndnsprogeimgarogram.Figure3-2 illustrates

Priority . Funding
No. Project Name 2016 2017 2018 2019 2020 2021 20222036 Source
OIEH and Elm St.
Water Main Loop and DWSRF
1 Upsizing (DWSRF $900,900 Loan/City
Loan Secured)
Cedar St. Water Main DWSRF
2 Upsizing $371,363 Loan/City
N. Elm St. Water DWSRF
3 Main Upsizing $255,480 Loan/City
W. 39 St. Water Main DWSRF
4 Upsizing $359,726 Loan/City
W. 4t St. Water Main DWSRF
5 Upsizing $233,024 Loan/City
Glen St. Water Main DWSRF
6 Upsizing $205,105 Loan/City
DWSRF
7 Future Well A/C $1,772,936 Loan/City
New Reservoir and DWSRF
8 Transmission Main $6,187,937 Loan/City
Hillcrest Rd. and
9 Vista Dr. Water Main $184,235 DWSR.F
. Loan/City
Loop and Upsizing
W. Concord Ave. DWSRF
10 Water Main Upsizing $454,500 Loan/City
Princeville St. Water DWSRF
11 Main Loop $37,819 Loan/City
Grandridge Rd. and
12 Apricot Rd. Water $1,029,423 DWSR.F
: Loan/City
Main Loop
DRAFT Capital Facilities Element May 2016 Page3-13

Grandview Comprehensive Plan Update




Priofity | pygject Name 2016 | 2017 2018 | 2019 2020 2021 20222036 | Funding
No. Source
W. 214 St. Water Main SRF
13 Upsizing $425,044 Loan/City
Pecan St. Water Main SRF
14 Loop $177,901 Loan/City
Balcom & Moe Well SRF
15 S02 Reconstruction $1,490,426 Loan/City
SRF
16 Future Well B/D $1,880,426 Loan/City
1. SRF = Washington State DepartmenieflthDrinking Water State Revolving Fund
Source: Huibregtse, Louman Associates, Inc., City of Grandwieter Plan, 2015.
DRAFT Capital Facilities Element May 2016 Page3-14

Grandview Comprehensive Plan Update




Figure 3-1. City of Grandview Water System Retail Service Areas

=

r]
T el w+e GRANDVIEW
i Water System Plan Update
/\L/( [ ] S
0 L “ H b \ EXISTING AND FUTURE
/\ 0 450 900 1,800
| H | SERVICE AREAS
i o
1 ] 7 5 - LEGEND
1 — ] i simims Grandview Retail Service A
s omecd (Grandview Gty Limite)
o ] L] b ge===m=g Grandview Future Retail Service Area
\ — p—" i-----= (UGA Boundary)
]
! “ I | |_ \IB/I: = E'::::_E Grandview Water Rights Place of Use
l_ \ \ Existing Grandview Service Area
1 Nl v 9
\%g | = 1 %
= 4 } — i
\u E
= u z
L > | 2=V
2 :
T | T EEEREE
o 2 e
’r/\ s L INGE o
] GI’E: iewFavpr T &
i £ N
———I E 3 E%EEE% o B =
H S
I 7] (OIS TTT
k EEINR 2N = L]
]
= ) \ 1
; | o 2
= n - [—'J ?— { .
: = \ﬁ‘g T J_LEU_J E g - \mI;ILé S
» E [[: (GRANDVIEW i P | i
i\ y [ /1& L [0 | . FIGURE 1-2
,_ d N = a | |n Path: Parcvieni2014v14093F 1G 1-2.mxd "
Source: Huibregtse, Louman Associates, I6ity of Grandview Water Plan, 2015.
DRAFT Capital Facilities Element May 2016 Page3-15

Grandview Comprehensive Plan Update




Figure 3-2. Recommended Water System Capital Improvements

»

-—:_'\;}\ I \\- ;_--—E
I "’”"‘N T
"I \ I

e

[

B

IL——H—I-——-'————-——-—-—-- ey

e

st

N6

WELL
g INO

A7

-~
».
-

)

N
\ ~

1500

CITY OF
GRANDVIEW

Water System Plan Update

RECOMMENDED WATER

SYSTEM CAPITAL
IMPROVEMENTS

LEGEND

RETAIL SERVICE AREA
BOUNDARY (CITY LIMITS)

FUTURE SERVICE AREA
(URBAN GROWTH AREA)

O0.L.E.H. AND ELM ST. WATER MAIN LOOP AND

[ |
[ ' UPSIZING (DWSRF LOAN SECURE)
|
i 1 I 2. CEDAR ST. WATER MAIN UPSIZING
- I
- 1
ﬁ l | ' 3. N.ELMST. WATER MAIN UPSIZING
% ' ; q - r_'-l__ i '_' austn mn
: li MATCHLINE i | f\‘ ' ﬁ 4, 'W. 3RD ST. WATER MAIN UPSIZING
| [ ]
. 1 1 ‘\ I B 5. W.4TH ST. WATER MAIN UPSIZING
~ oy,
s : r— ] o 6. GLEN ST. WATER MAIN UPSIZING
] BN &
I 1 r . 7. FUTURE WELL AIC
& I - %“"w
i 0 - :7 = 8. NEW RESERVOIR AND TRANSMISSION MAIN
' ey el
&) | ' 1 A 9. HILLCREST RD. AND VISTA DR. WATER MAIN
\| e — |,,-_ s o e 4 LOOP AND UPSIZING
wl - &
“ f i~ d | : ¥ 10. W.CONCORD AVE. WATER MAIN UPSIZING
a WELL i
p | . : 11. PRINCEVILLE ST. WATER MAIN LOOP
I KIVEL omeL  mw
9 P b 12. GRANDRIDGE RD. AND APRICOT RD. WATER
WL St o : MAIN LOOP
- g
L
: ;! g, 13. W. 2ND ST. WATER MAIN UPSIZING
Py,
I ! e o 14. PECAN ST. WATER MAIN LOOP
L]
: o ! 15. BALCOM & MOE WELL S02 RECONSTRUCTION
1 i—- T \ 16. FUTURE WELL B/D
: 1
| I St
S HLA | =5~
OF
m’w "’Wmmm s
GHHET i Civil Enginesring + Land ingePlanni
g-\szrngcts\ZDM\w4D93\WSPrFlgures o F I G U R E 8 -1
Source: Huibregtse, Louman Associates, Inc., City of Grandview Water Plan, 2015.
DRAFT Capital Facilities Element May 2016 Page3-16

Grandview Comprehensive Plan Update




V. WASTEWATER COLLECTIO N, TREATMENT & DISPO SAL

TheJanuary 200%eneral Sewer Plan identified existing wastewater facilities and needs, and
recommended impk@ments to the systeamd is hereby incorporated by reference, as amended.

Collection and Conveyance

The City of Grandviews collection and conveyance system consists of gravity sewers rangingiXrimm
21 inches, with seven force mains as®lvage liftstations. The total length of gravity sewers is
approximately 58,800linear feet. The system is in good condition, with negligible infiltration and
inflow. Trunk mains are generally of adequate capacity, except for those serving developing areas.

Tr eatment Plant Site

The City of Grandviews wastewater treatment facilities are located on a relatively isolated 965 acre site

on the south side of the Yakima River. The site is bounded on the north and east by the Yakima River, on
the south by ByroiPonds on the Sunnysid&nake River Wildlife Area, anon the west by sparsely

settled pasture land.

The Grandview Wastewater Treatment Facility accomplishes secondary wastewater treatment through
two separate treatment processesuding

1 A mechanical aivated sludgeype treatment process with a discharge of treated wastewater to
the Yakima River. This system consists of primary clarification, aerated lagoon, anoxic
selector tanks, activated sludge, final clarification, ultraviolet disinfection, actatge of
final effluent to the Yakima River.

1 An aerated lagoon / facultative lagoon process with land application of treated wastewater.
This system consists of primary clarification, aerated lagoon, a series of facultative lagoons,
chlorine disinfectio, followed by either land application of treated effluent of approximately
237 acres of Cipwned spray fields, or discharge of treated effluent teovarflow ponds
developed in cooperation with the Washington State Department of Wildlife to enhance
wetland habitat in the region.

Future Wastewater Demand and Facility Design Life

Monthly influent loadings through the year 20flave not exceeded or approached the design capacity of
the entire wastewater treatment plant and efflueatity has remainedxcellent.

For projecting the design life of Grandviéatreatment system, only the entire facilitgsevaluated
because the City can route loading to either the aerated lagoon / facultative lagoon process or to the
mechanical plant depending on theisatton.

In the General Sewer Plangtdesign capacity of the entire facililias used to determine when capacity
of the facility would be reached, as follows:

Average Flow for the Maximum Month.95 MGD
Maximum Monthly BOD Loading: 86,000 Ibs/day
Maximum Monthly TSS Loading30,000 Ibs/day

Grandviewis future wastewater loadings, as showTahle3-7, are assumed to increase at an
annual growth rate df.65%.

= = =a =2

DRAFT Capital Facilities Element May 2016 Page3-17
Grandview Comprehensive Plan Update



Table 3-7. Future Wastewater Loading Projections

2013 2018 2023 2028
Service Population 8,985 9,746 10,572 11,468
Annual Average FloWMGD) 1.48 1.61 1.75 1.89
Maximum Monthly Flow
(MGD) 2.04 2.22 2.40 2.61
Annual BOD; Loading 11,439 12,48 | 13,459 | 14,600
(Ibs/day}
Maximum Month BOR
Loading (Ibs/day) 14,520 15,751 17,085 18,533
Annual TS$ Loading (Ibs/day) 5,845 6,341 6,878 7,461
Maximum Month TSS Loading
(Ibs/day) 10,093 10,948 11,876 12,882

1. BODs = biochemical oxygen deman2, TSS = total suspended solids

Based on these assumptions, the design capacity of the treatmeit @kpeicted to be reached in 2029
for TSS, 2040 for hydraulic capacity, and 2084 for B@&pacity The 2028 population projection of
11,468 was estinted for the 2015 Water System Plan. The 2030 population projection developed by

Yakima County and used in the Land Use Element is 12,695. If the slightly higher 2028 projection is

The City6s sixyear capitalmprovemenneeds are summarizedTable 3-8 below.

realized, the plardesign capacity could be reached slightly earlier.

Table 3-8. Six-Year Wastewater System Capital Improvement Program

Priofity | proiect Name | 2016 | 2017 | 2018 | 2019 2020 2021 | 20222036 | FUnding
No. Source
Phase 1 Local
1 WWTP $300,000 Funds
Improvements
Phag 2 Local
2 WWTP $14,000,000 Funds,
Improvements DWSRF
Phase 3 Local
3 WWTP $24,500,000 Funds,
Improvements DWSRF
Machinery and $100,000 Local
4 Equipment $50,000| $50,000 | $50,000| $50,000 $50,000 $100,000 peryear Funds
1. DWSRF = Washington State Department efdih Drinking Water State Revolving Fund
DRAFT Capital Facilities Element May 2016 Page3-18

Grandview Comprehensive Plan Update




VI. STORM WATER MANAG EMENT

The City of Grandview does not operate a separate storm drainage facility. Tdsestitgn drain system

is included within the roadway system. When roadway improvements are made, the associated drainage
facilities are evaluated and the necessapyacements or modifications are incorporated into the street
project.

The City of Grandviews stormwater collection system is limited to the downtown commeércial
manufacturing core and a small area west of Euclid Road between W. Fifth Street@dduthien
Pacific rail lines. A number of drywells exist throughout @ity to handle runoff in specific areas.
Several drains operated by {B¥ID also cross th€ity.

A majority of the Grandview concrete curb and gutter storm drain system consiatslobasins which

drain to surface waters. Catch basins which discharge to dry wells constitute approximately 10% of the
Cityd s swvater system. There are parts of the City which do not have curbs and gutters, and storm
waters typically drain to neldporing unpaved properties in these areas.

Each catch basin within the City is cleaned annually, and storm drain lines are known to receive large
amounts of leaves, gravel, or other debris. In addition, catch basin lids are inventoried annudilgias to t
condition and replaced if necessary.

VII. SOLID WASTE COLLECTI ON & DISPOSAL

Solid waste collection is provided by the City of
Comprehensive Solid Waste Plan r ecofmml@lmwhiend cl osi ni
was located south of the Yakima River onthe same®00us acre tract as the City
facilities. The plan recommended either developing a new regional landfill to provide the same service

that the Grandview landfill pvided for the Planning Area, or to transport waste to the Snipes Mountain

Landfill.

The Grandview Landfill closed in 1990, and a closure plan was subtdtted Washington State
Department of Ecology. The entire landfill was closed in 1994 in aanoedwith Washington State
Department of Ecology regulations. Grandviewolid waste was diverted to the Snipes Mountain and
Cheyne Landfik in mid1990. In 1991, Grandview disposed of 989 tons of waste at the Snipes Mountain
landfill and 3,466 tons dhe Cheyne Road landfill. Since that time, the Snipes Mountain landfill has been
closed. All of Grandvie@s solid waste isow diverted to the Cheyrandfill located5.5 miles north of

the City of Zillah.

TheCheyne Landfillserves the cities of Granidw, Sunnyside, Toppenish, Wapato, Granger, Mabton
and Zillah Yakima Waste Systemagricultural firms construction and food processing businessel§
haul businesseand privateesidencesThe Cheyne Landfillcurrently occupies 40 acres of a 9&€e
site, ands in the process of being expandegtovide additional capacity.

The Terrace Heights Landfill is located about six miles east of Yakima at 7151 Roza Hill Drive. Phase 1
of the Terrace Heights Landfill is expected to reach capacity in &0@0t Phase 2 is estimated to reach
capacity in 2026, but Yakima County may choose to reserve this for emergency use. The actual timing of
closure will be affected by waste generation, recycling, and disposal rates, as well as landfill operations
and deggn factors. Once the Terrace Heights Landfill is closethe garbage disposal could be

redirected to the Cheyne Landfill, which would affect its projected capatatirha County Solid and
Moderate Risk Waste Management R12010).

DRAFT Capital Facilities Element May 2016 Page3-19
Grandview Comprehensive Plan Update



Transfer Facilities

Yakima County has developd#ke Lower Valley Transfer Statiomt the site of the old Snipes Mountain
Landfill, at 1150 Luther Road in GrangeFhe City of Grandview hauls to this site. Yakima County then
transfers the waste to the Cheyrandfill.

Recycing

Recycling is becoming an increasingly important aspect of waste disposal. Yakima County has defined
urban and rural service zones using the U.S. Census Urbanized Area boundary. Areas defined as urban
must put in place household collection prografiesrpside recycling) or must put in place alternative